CERTIFIED MATERIAL REPORT

CMR No. :JK0511331311

Tested with S—6013.V 4.0mm to obtain the above results.
*P/l NO.:HWC-10158 20.175MT

We hereby certifies that the material covered by this report has been inspected in accordance with
and been found to meet the applicable requirements of specification and customer's requirements.

Approved by

64 o

QA Manager Kim, S. H _

HYUNDAI WELDING CO., LTD.

Head Office
Pohang Plant

157-37. Samsung-dong, Gangnam-gu, Seoul, Republic of Korea
90-5. Jangheung—-dong, Nam-gu, Pohang—si. Republic of Korea

Customer FINLEX UK LTD.
! . . Purchaser's
S-6013.V -
Trade Name ) Grdar Na. B o
. ‘ . Applicable AWS A5.1 E6013
Size 2.6 mm * 350 mm Specification According to EN10204 3.1 : 2004
Lot No. 81610 Date of Issue 2008/11/05
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